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EndY 2. CERT (FICATE No. : .
: 5%§ ~ TE No._: MC3X04000 JFE Bars & Shapes Corporation
=ZvE#&%  ORDER No. : 421H361AF530 INSPECTION CERT IFICATE K B AT
&= & K CUSTOMER LT ,
i g - ! AL @) ¥k E)EE 1 TE
T % 4 PROJECT NAME : 7& TEL 086-447-4224
VY& X & SHIPPER ;SRR LS 4% 5 DEALERSHIP:
41 #& SPECIFICATION : JIS G 3112 SD295 B H  SHIP DATE 20234 108 308
B TENSILE TEST gg £ % BE &
5 . 2 37 93 aE? R E &
BREES | B & F & A K B OB | wwa |EAS|RRL LI CHEMICAL _COMPOSITION %
(IEHRES) veos| 1.8, | VR | B |El| 18 c ] si [ Ma| P | s | Ni| Cr] Mo Ceq
] _ N/mm?2 % | o) |00 | X100 X 1000 %100 | X 100{ X 1000{< 1000 X 100
&Ny SR QUANTITY | MASS  fygy Ta40- o5 |win| ke [MAX |MAX |MAX [MAX_ |[MAX
) i kg | 295 600 16 | 1. 5D 27 55| 150 50/ 50
3-K0046 D10 X 6000 1, 200 367.| 508 26 GOOD 20 15| 53] 3% 20 9 14| 24 3 33
(5R94466) 4,032
3-H0349 D10 X 7000 600 363 509 26 GOOD 20 16 511 30 15 9 13| 52 4 33
(5B94073)
3-H0446 D10 X 7000 600 363 502 26 GOOD 20 16| 50 41 27. 9 15| 36 3 33
(5B94116)
3-J0321 D10 ¥ 7000 600 367 | 499 25 GOOD 20 16 59 41 26 13 9| 36 2 34
(5B94307) 7,056
¥4 A5t 11, 088 :
3-K0248 D13 X 6000 360 3601 500 25 GOOD 18 13 50/ 38f 28 16 28| 59 5 34
(5B94586) 2,149
3-K0254 D13 X 7000 360 362 515" 27 GOOD 21 14 50 40| 23 10 28| 36 4 37
(5B94592) 2, 506
#4 X 4, 655
%Y RE 15, 743
:cﬁ : —
| (S
B | \[22
1 2 Band araisdt
R _ R
FREMIETORERITV. SR e LT L EGEHT D,
We hereby certify that Lhe material described herein has been tested and inspecied with satisfactory result in accordance with the requircment of the above specification, "ANJ\GER OF
QUALITY ASSURANCE_SEC.
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MREES i .
;Efs AEACERMEEATE NoL B HESE0E500 JFE Bars & Shapes Corporation
Z7E&ES  ORDER No. : 421H391AJ870 INSPECTION CERTIFICATE K B BT
=z E C ) : .
&= = CUI0ER ks - AN ) ARHAS)IE L TH
I ¥ 4 PROJECT NAME : 7gEE TEL 086-447-4224
& 3 % SHIPPER D ISR $5%9JE DEALERSHIP:
#  F% SPECIFICATION : JIS G 3112 SD295 H# B SHIP DATE 20234 12H 27H
&l TENSILE TEST ggﬁ £ = K& &7
o . N RE : R Al "
pEE2 | W8 B * Z B | ey A3 S| R 10 e CHEMICAL COMPOSITION %
(BRES) reons| 1.5 | VR | B | B[ qesr | C [ si [ Mo | P | s [ N | cr | Mo Ce
N/mm?2 A Lo q80° X100 X 1000 %100 | X 100| X 1000[X 1000 X100
a8 e QUANTITY | MASS  Iy7n [440- 25 [WIN| R [MAX |MAX |MAX [MAX [MAX
s om ke | 295 600 16 | 1. 5D 27 55| 150 50| 50
3-M0405 D10 X 6000 1, 200 353 510 25 GOOD 18 13 54 39| 24 14 22| 46 4 33
(5B95189) 4,032
3-M0072 D10 X 7000 600 388 522 26 GOOD 20 16 60 34| 24 11 17 32 3 35
(5B94971)
3-M0094 D10 X 7000 600 363 503 26 GOOD 19 15 51 40 26 9 15 28 4 32
(5B94877)
3-M0095 D10 X 7000 600 377 505 26 GOOD 18 13 46 33 24 12 14| 29 3 30
(5B94875) 7, 056
WA XF 11, 088
3-M0246 D13 X 6000 360 353 503 24 GOOD 21 13 49 10| 25 12 18] 31 3 34
(5B95118) 2,149
3-L0336 D13 X 7000 360 371 502 26 GOOD 19 14 49 42 23 10 271 27 4 34
(5B94867)
3-M0228 D13 X 7000 1,080 380 515 26 GOOD 18 16 54 391 29 12 18| 37 4 33
(5B95108) 10, 023
o1 Ret 12,172
® Y IKE 23, 260
— — e
| _[2#= mhas] &
) 4 - ~—
| (A
: % \_‘_,d,‘ ~\'_; '._‘:j.j
m 2 I =
] 4H % _ﬁ g S 1._;‘-!?‘:'.'\ %‘_}h(ﬁ ?%
N PR EEEORER T, TCAHLED L AERT .
Wo hereby cerlity that the material described herein has besn tested and inspected with satisfactery result in accordance with the Tequirement of the ahove spscification. Mgg:ﬁli];YO];SSURANCE SEC.
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JFE Bars & Shapes Corporation

& ORDER No. INSPECTION CERTIFICATE s
% & ¥ CUSTOMER  ARET () K B EGERT
o i - ' EYHKE)EE LT 8
I % 4 PROJECT NAME : fEfE TEL 086-447-4224
E W F SHIPPER Lk EREEREA S #4915 DEALERSHIP:
5 #  SPECIFICATION : JIS G 3112 SD295 Hiff 0 SHTP DATE 2023% 4F 218
i I8 TENSLLE TEST ?i;fjﬁ e % W @ |
fﬁﬁ»g_g% | &8 < x ¥ g B %Hﬁﬁﬁé pRiRH _ﬂ#‘u EEND CHEMICAL COMPOSITION %o
(BHES)| S| TS YR E LB gesp | C st [ Mo | P | s | n | cr | Mo | v | G ||
o | ’ N " W2 | k| oo [ Js07 X100 X1000 | %100 100X 1000[X 1000 X100 |
E0F Mo} SLEE QUANTITY VASS Ty [a40- 22 |wIN| R= [VAX | MAX |MAX [MAX [MAX |
-4 ke| 205| 600 16150 | 27| 85| 1is0| 30| 30 ]
3-B0310 | D16 X 4000 | 200 348|481 23 GNOD 18 16 54 31 25 10 18 40 4 33‘
{(5B92212) | 1,248 | | I | | |
2-M0422 | D16 X 7500 200 ‘ 374 516 | 21 GOOD 20 20 53 34 23 12 12 23 3 | 33!
(5B91702) 2,340 | 1
4 2B 3,588 | | |
| EORE | 3,588 | i ‘
|
| l
| |
* |
|
. |
[ = = | I o |
, & = \ Z ORERILRA
>N ERERT
\73
b
[ ] B2 | | PR Y4
|
|| Iss M | |
. 7 f LRI R EOBRE TV, SRCARLIZI LERAT A, S S
-’/_:'___;“-': 2 Y heirchy eortily (hae the material deseribed hercin bas hean lested and inspected with salislactary rosill i accardanco willl the requirement ait cie ahnve s iliealion MANAGER OF
= 4N/ QUALTTY ASSURANCE SEC.
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